Lucan Water Pollution
Control Plant and
Collection System
~Annual Performance
Report

Prepared For:

The Township of Lucan
Biddulph

Operating Authority:

OCWA

l \ ONTARIO CLEAN WATER AGENCY

v AGENCE ONTARIENNE DES EAUX

Reporting Period of January 15 — December 31%, 2023
Issued: March 25, 2024



Ontario Clean Water Agency — Lucan WPCP & WW(C 2023 Annual Performance Report

Table of Contents

OVEBIVIBW ..ttt ettt ettt ettt ettt e e st e e ettt e e s bt e e e s mb et e e s mb e e e e e mb et e e s mr e e e e e mbe e e s anreeesemreeessanneneeeannenesennrenes 1
SYSTEM ProCESS DESCIIPTION e e e e e e e e e e e e e e e e e e e e e e e s e e e e e e e e e eseeeeeaaaaaesenenens 1

RaW Wastewater COIIBCLION ......coiiiiiiieeee ettt st st eee s 1

Preliminary TrEATMENT ... .cii ettt e e et e e e tre e e e e bt e e e saastaeeeensteeesanssaeeeenteeesenreens 1

[27T0] [oT={Tor | I W =1 g =T o | PSPPI 1

NY=Tole e T A @ T o =T PP PRUPRPR: 2

] 14 To] o FO TSP USSP TP 2

Final EFfluent DiSiNfeCTION .....eoiuiiiiiiieeee et s sttt eee s 2

Sludge ManageMENT SYSEEM ...uuiiiiiiiiee et e e e e et e e e e sbte e e e sbteeeesbeeeeesbaeeessnssaeeesnes 2
) (=] 1 0 = (o £ T T T T T T T T T P TP U TP TP P PP 2
Tl 4 01T o A o RNV Y oY o 1y e Y [T~ PP 3
INFIUBNT DATA ..eeenteeieeitte ettt s h et ae e ettt e e b e s bt e s bt e sat e st e et e e be e beesbeesaeeeateenbeenbeesaeesanenas 5
Comparison to Compliance Limits and ODJECTIVES .....ccccviiiiiciiieicciee et 7
Deviations from Monitoring SChEAUIE ..........uviiiiee e e s e e e e areeas 14
Operating Problems & Corrective ACTIONS ........uiii ittt e e e e s s e e s sbee e e e sreeeeesanes 14
MaINTENANCE ACTIVITIES ..eiiiiiiiei e st e s e s snre s 14
o A (VT oY O LU E: | L VA XY UL [ ool USSP 15
CaliDration RECOIUS ....c..iiiiiiiieie ettt sttt ettt e s bt e she e s ate st e et e e be e beesbeesaeesateebeenbeesbeesaeenas 15
Summary of Efforts Made to Achieve Design ObjJECLIVES .......c.ueeiieciiiiiiciiee et 15
Y (UL F ool CT= g 1T = o o PSP PUPPPPRNt 16
(070] 0] o] =11 01 &3PPSRt 17
Bypass, Overflows, Spills & Abnormal Discharge EVENTS .........ccccciiieeeiiiee ettt 17
Notice of Modification £0 the WOIKS ........cocueiiiiiiiiie ettt st s 18
Summary of Efforts made to achieve conformance With F-5-1......ccccceiviiiiiiiiiiiiicciiee e 18
FAY o7 o T=] oY [ SRR 19
F AN o 01T Lo [ = TSRS 20
AN 01T o [ USRS 21
Yo7 o T=] oY [t SR 22

Yo7 o T=] o Yo [ SR 23



Ontario Clean Water Agency — Lucan WPCP & WW(C 2023 Annual Performance Report
Page |1

Overview

The following report was prepared by the Ontario Clean Water Agency (OCWA) on behalf of The
Corporation of the Township of Lucan Biddulph in accordance with:

e Condition 11(4) (a) through (l) cited in Environmental Compliance Approval #7008-B7CJWY
issued February 11, 2019 to The Corporation of the Township of Lucan Biddulph.

e Schedule E (4) cited in Consolidated Linear Infrastructure Environmental Compliance Approval
(CLI-ECA) #050-W601 issued December 7, 2022 to The Corporation of the Township of Lucan
Biddulph.

System Process Description

The Lucan Water Pollution Control Plant (WPCP) is an extended aeration plant that provides tertiary-
level treatment of municipal wastewater with UV disinfection. There is also a two-cell lagoon system for
storing excess flow. The rated capacity of the Lucan WPCP is 1700 m3/d.

Raw Wastewater Collection

The Lucan Wastewater Collection (WWC) System is operated under CLI-ECA #050-W601. Gravity sewers
within Lucan are operated by the Township of Lucan Biddulph. For information on this part of the WWC
system, refer to Appendix A.

Pumping stations and forcemains within the WWC system are operated by OCWA. There are two
pumping stations in the collection system. Chestnut Pumping Station pumps wastewater to the Lucan
WPCP or to the storage lagoons. The pumping station consists of five pumps (1 jockey, 1 duty, 1 standby
duty, 1 high-flow, 1 standby high-flow). The jockey pump handles normal flow conditions and pumps to
the treatment plant through a 200 mm forcemain. When flows are higher, the duty pumps operate to
achieve flow relief and maintain levels in the wet well. If, during peak flows, flow exceeds the capacity of
both duty pumps, the high-flow pumps will operate and send flow to the lagoon through a 300 mm
forcemain. Once peak flow subsides, flow from the lagoon can be returned to the wet well by opening
an actuated plug valve on the 300 mm forcemain. Flow is then processed through the Lucan WPCP.

Joseph Street Pumping Station has two pumps (1 duty, 1 standby). This station connects to a 100 mm
forcemain that discharges to a sanitary manhole on a neighbouring street.

Milltronics monitors wet well levels, which control the start/stop cycle of all pumps and high-level
alarms. There are also back-up float alarms at both pumping stations. Chestnut Pumping Station has a
designed overflow that flows into the Benn Drain and a standby diesel generator.

Preliminary Treatment
Raw sewage flows through a mechanical bar screen and into a vortex grit chamber. Screenings and grit
separated out during these processes are removed and sent to a landfill.

Biological Treatment

The majority of biological treatment occurs during the aeration process. Positive displacement blowers
add air to the aeration tanks. This air provides the necessary oxygen for bacteria to multiply and break
down organic material. Chemical pumps add aluminum sulfate to the aeration tanks to assist in the
settling of organic matter in the secondary clarifiers.



Ontario Clean Water Agency — Lucan WPCP & WW(C 2023 Annual Performance Report
Page |2

Secondary Clarifiers

Sewage from the aeration tanks settles in the secondary clarifiers. The previous addition of aluminum
sulfate aids in flocculation and chemical precipitation of soluble phosphorus. To maintain the biological
treatment process, settled sludge is returned to the aeration tanks or wasted to the digesters.

Filtration

Secondary clarifier effluent flows by gravity to the filtration system, which consists of two disk filters.
These filters remove solids than cannot be removed through secondary clarification alone. Tertiary
filtration assists in removing total suspended solids and total phosphorus thus further improving effluent
quality.

Final Effluent Disinfection
Filtered effluent flows to an Ultraviolet (UV) channel where UV light inactivates pathogens remaining in
the effluent. Final effluent is discharged into the Little Ausable River.

Sludge Management System

Sludge storage is contained in four concrete digester tanks. There are coarse bubble diffusers in the
tanks that assist in the aerobic digestion of the sludge. Sludge is periodically hauled from the digesters
and land applied.

System Facts:

Environmental Compliance Approval #7008-B7CJWY (issued February 11, 2019)
CLI Environmental Compliance Approval #050-W601 (issued December 7, 2022)
Rated Capacity 1700 m3/d

Receiving Water Little Ausable River

In 2023, the Lucan WPCP and WWC system was operated in accordance with the provincial regulations
as required in ECA #7008-B7CJWY and 050-W601.



Ontario Clean Water Agency — Lucan WPCP & WW(C 2023 Annual Performance Report
Page |3

Influent Flow Monitoring

The Lucan WPCP is rated to treat an average daily flow of 1700 m3. Refer to Figure 1 for a comparison of
the average daily flow for the last six years against the rated capacity of the plant. The Lucan WPCP is at
83% of the rated capacity of 1700 m3/d.

Figure 1: Influent Flows 2018-2023

1800
1600
1400
— 1200
o
& 1000
E
3 800
)
% 600
400
200
0 T T T T T
2018 2019 2020 2021 2022 2023
Year
m Average Daily Flow (m3/d) = == Rated Capacity (m3/d)

The Lucan WPCP ECA requires additional daily sampling when the plant operates outside of normal
operating conditions. This could be due to maintenance or being above the rated capacity for raw inflow
as the result of heavy precipitation. In respect to the latter, the ECA’s rated capacity of 1700 m3/d has
defined normal operating conditions.

In 2023, there were 43 days when the plant was outside of normal operating conditions, 40 of which
were due to heavy rain and three due to plant maintenance. However, note that in October, 2023, an
engineer’s assessment was obtained whereby the normal operating conditions of the plant were
identified as 3600 m3/d with all system components working. While the ECA continues to require that
the annual average daily flow of 1700 m3/d to be met, additional samples are not required to be taken
unless the plant is outside of normal operating conditions—now assessed as 3600 m3/d. All 40 days
where extra samples were required in 2023 due to raw flow exceeding the rated capacity would not
have resulted in being outside of normal operating conditions under the new engineer’s assessment.
Thus, it is expected that additional sampling will significantly decrease in 2024. Refer to Figure 2 for the
number of days the WPCP operated outside of normal operating conditions.



Ontario Clean Water Agency — Lucan WPCP & WW(C 2023 Annual Performance Report

Figure 2: Days Outside Normal Operating Conditions

20

18

16
14

12

10

# Days

O N B O X
I

[N e~

Jan Feb Mar Apr May Jun Jul  Aug
Month

# Days Raw Flow Exceeded due to Precipitation

Sep Oct Nov Dec

B # Days Outside Normal Operating Conditions due to Maintenance

Page |4

The raw sewage average daily flow in 2023 was 1404 m3/d versus 1140 m3/d in 2022. This 21% increase
was due to wet weather throughout the year. Refer to Figure 3 for 2023 average daily flows by month

and the corresponding annual average.

Figure 3: Average Daily Flows by Month

2500

2000

1500

1000 -

Flow (m3/d)

500 -

il

Jan Feb Mar Apr May Jun  Jul

Month

2022 Average Flow mmmmmm 2023 Average Flow
(m*/d) (m*/d)

Aug Sep Oct Nov Dec Avg

Design Flow (1700 m3/d)




Ontario Clean Water Agency — Lucan WPCP & WW(C 2023 Annual Performance Report

Influent Data

Influent is monitored weekly for Biological Oxygen Demand (BODs), Total Suspended Solids (TSS), Total
Phosphorous (TP) and Total Kjeldahl Nitrogen (TKN) through a composite sample. In 2023, all parameter
sample results were lower than their 2022 averages. This is likely due to increased precipitation as seen

in the increased average daily flow for 2023.

In 2023, the average raw BODs concentration was 107 mg/L, a 20% decrease from 2022. Refer to Figure 4

for a comparison of 2023 monthly raw BODs concentrations to 2022 concentrations.

Figure 4: Raw BOD;s Concentrations

250

i

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec Avg
Month

N
o
o

Concentration (mg/L)

2022 BOD5 (mg/L) W 2023 BOD5 (mg/L)

In 2023, the average raw TSS concentration was 53 mg/L, a 49% decrease from 2022. Refer to Figure 5

for a comparison of 2023 monthly raw TSS concentrations to 2022 concentrations.

Figure 5: Raw TSS Concentrations

250

N
o
o

100 + —

“phaandadnann

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec Avg
Month

Concentration (mg/L)

2022 TSS (mg/L) ®W2023 TSS (mg/L)




Ontario Clean Water Agency — Lucan WPCP & WW(C 2023 Annual Performance Report

Page |6

In 2023, the average raw TP concentration was 2.8 mg/L, a 16% decrease from 2022. Refer to Figure 6 for

a comparison of 2023 monthly raw TP concentrations to 2022 concentrations.

Figure 6: Raw TP Concentrations

(65}

D

Concentration (mg/L)
w
i

[EnY
|
[

ull

Jan Feb Mar Apr May Jun

2022 TP (mg/L)

Jul  Aug Sep

Month

W 2023 TP (mg/L)

Oct

Nov

Dec

Avg

In 2023, the average raw TKN concentration was 30 mg/L, a 13% decrease from 2022. Refer to Figure 7

for a comparison of 2023 monthly raw TKN concentrations to 2022 concentrations.

Figure 7: Raw TKN Concentrations

60

U1
o

D
o
|
[

Concentration (mg/L)
N w
o o
i i

[
o
1
[

Jan Feb Mar Apr May Jun

2022 TKN (mg/L)

Jul Aug Sep
Month

B 2023 TKN (mg/L)

Oct

Nov

Dec

Hubbbi

Avg




Ontario Clean Water Agency — Lucan WPCP & WW(C 2023 Annual Performance Report

Comparison to Compliance Limits and Objectives

Effluent from the Lucan WPCP is sampled weekly by composite sample and analyzed for Carbonaceous